

Test Report No.: CZHL2404002732HI Date: APR. 23, 2024 Page 1 of 3

SHANDONG CHAMBROAD TIMBER MATERIAL CO., LTD
ECONOMIC DEVELOPMENT ZONE, BOXING COUNTY, BINZHOU CITY, SHANDONG PROVINCE,
CHINA

The following sample(s) was/were submitted and identified by/on behalf of the client as:

Sample Description : CHAMBROAD TIMBER
SGS Ref. No. : SHHL2404017410HI

Sample Receiving Date : APR. 15, 2024
Testing Period : APR. 15, 2024 TO APR. 23, 2024
Testing Performed : Follow selected test(s) as requested by client.

	Test Requirement	Conclusion
1	Wood-based panels — Determination of modulus of elasticity in bending and of bending strength (EN 310:1993)	See Result

*** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) ***

Summer Wen

Summer Wen

Authorized Signatory

Scan to see the report



CZHL2404002732HI

Verification:
check.sgsonline.com.cn



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Building 30, No. 47, Qingyang North Road, Tianning District, Changzhou, China 213017
中国·常州·天宁区青洋北路47号30号楼 邮编: 213017

t (86-519) 85587753 www.ssgroup.com.cn
t (86-519) 85587753 sgs.china@sgs.com

Member of the SGS Group (SGS SA)

Test Result:

1. Wood-based panels — Determination of modulus of elasticity in bending and of bending strength (EN 310:1993)

- 1) Number of test sample: 6pcs
- 2) Sample size: 450×50×20mm
- 3) Distance between the supports: 400mm
- 4) Ambient condition: (20 ± 2) °C, (65 ± 5) %RH

Clause	Result
Determination of modulus of elasticity in bending and of bending strength	Bending strength: 130N/mm ² Modulus of elasticity in bending: 13900N/mm ²

Note: Only longitudinal test pieces are tested.

Photo Appendix

Photo relative to overall specimen:



Received Sample (front view)



Received Sample (side view)

Result/Rating/Record Key(s)

- I. Result/Rating Keys: P = Pass = Meet; F = Fail = Not Meet; N/A = Not applicable = Not suitable; NR = NC = Test not conduct/requested per client request; TT = Test terminated due to the earlier failure of last test.
- II. Record Keys: "C:" means Claimed parameter; "A:" means Actual recorded from test; "D:" means Data for reference only.

General Report Note(s)

- A. N.B. Only applicable clauses were shown.
- B. (1) 1mg/kg = 0.0001% (2) MDL = Method Detection Limit (3) ND = Not Detected (< MDL)
(4) "-" = Not Regulated



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.
Attention: To check the authenticity of testing /inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com
Building 30, No. 47, Qingyang North Road, Tianning District, Changzhou, China 213017
中国·常州·天宁区青洋北路47号30号楼 邮编: 213017
t (86-519) 85587753 www.ssgroup.com.cn
t (86-519) 85587753 sgs.china@sgs.com

- C. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested.
- D. This document cannot be used for publicity, without prior written approval of the SGS.
- E. Since the data and / or information above division line of front page is provided by the applicant, the relevant results or conclusions of this report are only made for these data and / or information, SGS is not responsible for the authenticity, integrity and results of the data and information and / or the validity of the conclusion. Testing results only apply to the sample as received.
- F. The declaration of conformity is only based on the actual value of laboratory activity, measurement uncertainty of the results not take into account.

*** End of Report ***



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <https://www.sgs.com/en/Terms-and-Conditions>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

Building 30, No. 47, Qingyang North Road, Tianning District, Changzhou, China 213017
 中国·常州·天宁区青洋北路47号30号楼 邮编: 213017

t (86-519) 85587753 www.ssgroup.com.cn
 t (86-519) 85587753 sgs.china@sgs.com